CUTTER ASSY A ¥500#ii,

No. CODE ITEM QTY [UNIT PRICE NOTE
(s E 2 HE B {ffi § =
1 GEAR CASE ASSY 1
X7 r—AHL
2 JOINT CASE ASSY 1
Daqd U MNr—RHIL
3 BLADE 1
L FH50048 31
4 |K082-06012T |[BOLT M6X 12 1
RE T v M6 X 12
5 |K210-060000 [SPRING WASHER 1
I EE2 6
6 |K201-060000 |WASHER 1
FEE AHER 6
7 |TP1-A025000 |KNOB 1
Vi
8 |[K213-100000 [SPRING WASHER 1
[EHEES 10
9 [TP1-A030000 |SPRING-LEAF 1
RiFt
10 [A224-110004 |[JOINT 1
aq bk
11 |K203-100000 |WASHER 1
FEES NEN 10 ==lEnt
12 |G002-000290 |SPRING 1
[E#8/¥11.8 16.5 37.5
13 |K054-060160 |BOLT M6 % 16 1
+7 7ty P2 M6 X 16
14 |K207-060162 |WASHER 1
FTEE QLR 6.0%1.6 6X16X1.6
15 [TP1-A041000 |LEVER 1
L/N—2Z25
16 [G003-000150 |SPRING 1
221)/3%1.6 10.8
17 |TP1-A042000 |BUSHING L 1
- Fyisal,
18 [TP1-A040000 |HANDLE 1
/\VF)L30B 5
19 |K054-060200 |BOLT M6 x 20 1
+7 71y bP2 M6 X 20
20 |K054-060120 |BOLT M6 X 12 1
+7 7Tty P2 M6 X 12
21 |K078-050164 |BOLT M5X% 16 1
7AATSTRILMS M5 x 16
22 |K164-060000 |NUT M6 3
) Utk M6
23 |TP1-A064000 |BLADE GUARD 1
TL—FH—F
24 |K081-050084 |BOLT M5x8 1
AU ILFP2MS5 X 8
25 |TP1-A023000 |BRACKET 1
RIS
26 |TP1-A022000 |PLATE 1
AT1FR
27 |TP1-A019000 |FELT 1
)Lk
28 |K078-05014T |BOLT M5 X 14 4
FRATUTHRILR3MS X 14
® %#R186—TC1016 (5)




